
PiÃ¨ces dÃ©tachÃ©es pour 

nÂ° Article QuantitÃ© utilisÃ©e

1  315984 RETAINING RING 1

2  315983 WASHER (D) 1

3  321657 GUIDE SPRING (A) (OLD 322716) 1

4  322717 GUIDE SLEEVE (D) 1

7  319917 TAPPING SCREW D4X25 (W/SP.WASHER) 4

8  321674 HAMMER CASE 1

9  319535 STEEL BALL D3.5 (10 PCS) 2

10  322248 ANVIL (F) 1

11  959154 STEEL BALL D5.556 (10 PCS) (OLD 939277Z) 2

12A  326789 HAMMER (F) (OLD 321656) 1

13  959148 STEEL BALL D3.175 (10 PCS) 2

14  315978 WASHER (J) 1

15  321660 HAMMER SPRING (D) 1

16  316172 WASHER (S) 1

17  316171 STOPPER 1

18  321666 SPINDLE (D) 1

19B  326295 IDLE GEAR SET (2 PCS) (OLD 321667) 2

20  319914 NEEDLE ROLLER 2

21  320877 RING GEAR (C) 1

22  319911 WASHER (E) 1

23  6901VV BALL BEARING 6901VVCMPS2L 1

24  319909 DAMPER 2

25  321664 INNER COVER (A) 1

26  360641 ARMATURE ASS'Y DC 12V 1

27  322719 SIDE YOKE 1

29  322720 DUST GUARD FIN (B) 1

30  321662 BRUSH BLOCK (OLD 320376) 1

31  999054 CARBON BRUSH 5X6X11.5 (1 PAIR) 2

32  319918 BRUSH CAP 2

33  302086 TAPPING SCREW D4X20 (W/FLANGE) BLACK 7

35  323020 HOUSING SET (A+B) GOLD 1

35  322725 HOUSING SET (A+B) GREEN 1

36  994532 MACHINE SCREW (W/SP.WASHER) M3X5 2

37B  324829 DC-SPEED CONTROL SWITCH (OLD 319906) 1

38  321661 PUSHING BUTTON (A) 1

40  321918 HOOK ASS'Y (W/LIGHT) 1

41  321672 TAPPING SCREW D2X6 2

42  320288 V-LOCK NUT M5 1
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43  949565 LOCK NUT M4 (10 PCS) 1

44  306952 STRAP (BLACK) 1

45  322718 SLEEVE (A) 1

47  319926 HOOK SPRING 1

48  319927 SPECIAL SCREW M5 1

501  322070 PLASTIC CARRYING CASE 1

613  309922 GREASE FOR IMPACT DRIVER (500G) 1
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